BX Jeep Liberty Renegade 2012 Jeep Liberty Sport Installation Instructions

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "BX Jeep Liberty Renegade 2012 Jeep Liberty Sport Installation Instructions"

Transcription

1 Attachment Tab Height: 17.5 Attachment Tab Width: 24 Serial Number Please read BOTH these and the General Instructions prior to installing or operating this equipment. 1. Blue Ox towing products and accessories are intended to be installed by Blue Ox Dealers who are familiar with our products and have the equipment and knowledge necessary to do fit work. Blue Ox Dealers can be found at or by contacting our Customer Care Department at (402) Many Blue Ox baseplates are designed to use existing holes and hardware to mount the baseplate to the towed vehicle. Do not assume existing hardware will be adequate for baseplate mounting. Always use hardware supplied in the hardware kit and existing hardware specified in the. Bolt Torque Specifications Torque in Foot-Pounds for Metric Bolts Bolt Size Grade 8.8 Grade MM 6 8 8MM MM MM MM Bolt Torque Specifications Torque in Foot-Pounds for Inch Bolts Bolt Size Grade 5 Grade 8 1/ / / / / If the front of your vehicle looks different than this, please call us at (402) Reference your vehicle owner s manual for manufacturer s towing specifications. Failure to read and follow these instructions could result in separation of the towed vehicle from the tow bar, causing property damage, loss of towed vehicle, personal injury or death Rev. F Page 1 of 7 8/15/17

2 Removable Tabs: Motorhome mounted tow bars are recommended for use with this baseplate. Due to the design of the removable tabs, the RangeFinderII can not be used. Adapters, except the BX8833 and BX88151, can not be used with this baseplate. Instruction Notes: The fascia is removed and reinstalled for the baseplate installation. Drilling is required. Some trimming may also be required. The dimensional variations between otherwise identical vehicles can be considerable. While the baseplate was designed for easy installation, it may be necessary to tailor the baseplate slightly to compensate for auto manufacturer s tolerances. These minor adjustments may include filing a hole slightly, bending electrical rods or bending end plates. The BX8869 Tail Light Wiring Kit is recommended for this vehicle. Remove the plastic cap in the tail light assembly and insert 3 wire automotive socket according to the BX8869 installation instructions Rev. F Page 2 of 7 8/15/17

3 Tools Required BX MM Socket 9/16" Socket T25 Torx 13/32" Drill Large Vise Grip Flat Screwdriver Tape Measure Drill Utility Knife Torque Wrench Loctite RED 5 12 BREAKAWAY SWITCH PIN CONNECTOR 10 6 PIN CONNECTOR Item No. Part No. Description Qty /8"-16 Nut Plate Weldment with 14" Wire BX1131 Baseplate Weldment Attachment Tab Assembly with Hole BX1976 Backing Plate BX1131 Breakaway Bracket /4"-20 x 3/4" Hex Head Bolt, Grade 5, ZP # /2" Round Slotted Head Screw /8"-16 x 1-1/2" Hex Head Bolt, Grade 5, ZP /8"-16 x 2" Hex Head Bolt, Grade 5, ZP #12-14 x 1" Self Drilling Screw, ZP #10-32 Hex Nut /4"-20 Hex Nut with Nylon Insert, ZP /8" Flat Washer, ZP /8" Lock Washer, ZP #10 Lock Washer Electrical Bracket, ZP (not shown)... Class III 36" Baseplate Safety Cable (not shown)... 3/8" Quicklink, ZP (not shown) MM Plastic Rivots (not shown)... Black Receiver Cap Plug... 2 Important Use only genuine factory replacement parts on your baseplate. Do NOT substitute homemade or non-typical parts. If a bolt is lost or in need of replacement, for your safety and the preservation of your baseplate, be sure to use a replacement bolt of the same grade (In most cases it will be Grade 5, please reference the parts list above). Replacement parts may be ordered through your nearest Blue Ox Dealer or Distributor, or call our Customer Care Team at (402) Failing to follow and/or altering these installation instructions in either installation or required equipment will void the manufacturer s warranty Rev. F Page 3 of 7 8/15/17

4 1. Release the three (3) push pins located in the wheel well area of the vehicle using a flat screwdriver. Then remove the two (2) pop rivets. 2. Release the push pin that is located on the lower portion of the backside of the fascia, directly in front of the tire, using a flat screwdriver. 3. Holding the wheel well liner back, remove the three (3) clips. Do this on both sides of the vehicle Rev. F Page 4 of 7 8/15/17

5 4. With the wheel well liner still pulled back, use a 10MM socket to remove the bolt. Do this on both sides of the vehicle. 5. Remove cups on the bumper using a 10mm socket. These holes will be used later for nut plate installation for the baseplate. 6. Press down gently on the plastic guard located beneath the grill in order to prevent damage to the guard Rev. F Page 5 of 7 8/15/17

6 7. On the driver side only, move the coolant lines down and remove the push pin. 8. Push the coolant line brackets up as far as it will go with a large vise grip. 9. Attach baseplate to the underside of the bumper using the existing two (2) holes. Use 3/8"-16 x 2" bolts, 3/8" flat & lock washers and 3/8" nut plates. Use the backing plates on the inside of the frame in between the frame and nut plates. 10. Using the endplate as a template, drill an additional hole using a 13/32" drill bit. Install a 3/8"-16 x 1-1/2" bolt, 3/8" lock washer and 3/8" nut plate into hole Rev. F Page 6 of 7 8/15/17

7 11. Remove the tow hooks if your vehicle is equipped with them. If your vehicle is not equiped with tow hooks, notch the grill as shown in the above diagram 12. Attach the permanent baseplate safety cables to the provided convenience link on the baseplate. Additional options may interfere with suggested mounting; in this case, secure the cables to a solid piece of the frame as described in the instructions included with the permanent baseplate safety cables. Be sure the safety cables do not rub against any hoses or moving parts. Do this on both sides of the vehicle. 13. Reinstall the front fascia. Be sure that all electrical components are plugged in properly. 14. Do not substitute other devices if the tow bar pin and clip are lost. 15. Dealer or installer be certain the end user receives the instruction sheet. CUSTOMER SERVICE COMMITMENT Blue Ox is committed to providing you with exceptional customer care throughout your lifetime with our products. Our team is here to assist you with any questions you may have regarding the performance of your product. Simply call (402) and you can speak with our customer care team. Additionally, please visit our website to see which rallies our Destination America team will be attending. For a nominal fee, our service technician will service your towing system to ensure it s in proper working condition. Also, as a commitment to our customers, should you visit our factory, you can stay at our full service Blue Ox campground at no charge along with enjoying a factory tour. Again, thank you for being our customer and for the confidence you have shown in the performance of our products. It is because of customers like you we enjoy the success we have today Blue Ox One Mill Road, Industrial Park Pender, Nebraska Phone: (402) Fax: (402) Rev. F Page 7 of 7 8/15/17

8 General Information 1. Ensure that your product(s) are registered online at It is crucial to register your product(s) so that you may be alerted of product offerings, updates, upgrades, maintenance and safety bulletins, and/ or recalls. 2. It is the owner s responsibility to inspect all towing equipment for cracked welds, missing or worn parts and loose bolts before each towing trip. Be sure to use Loctite Red on all bolts and tighten to the recommended specifications. 3. It is the owner s responsibility to hook up all towing equipment per manufacturer s instructions/ recommendations. 4. Remove the attachment tabs when not in use (if applicable). Permanent Baseplate Safety Cable Installation Notice To Baseplate Installer 1. It is YOUR responsibility to watch for: Oil cooler and air conditioner lines Electrical wires and hoses Missing parts or attaching points on the frame ** If the baseplate is improperly installed and is against a wire or hose, it could cause fluid leaks or electrical shorts some time after the actual baseplate installation. Permanent baseplate safety cables are strongly recommended when towing a vehicle with a tow bar. The principle function of the permanent baseplate safety cables is to prevent the towed vehicle from breaking loose in the event the connection between the frame of the towed vehicle and the baseplate fails or becomes disconnected. The cables must be connected from the baseplate to the frame rail or cross member of the vehicle s frame. The illustrations below show the possible arrangements recommended by Blue Ox. Each permanent baseplate safety cable must have an adequate weight rating for the towing system. The weight rating of the two (2) cables together will not qualify. Do not mount the permanent baseplate safety cables against wires, hoses or brake lines. These permanent baseplate safety cables should remain installed as long as the baseplate is installed on the vehicle. Permanent baseplate safety cables are to be used in conjunction with, and NOT a replacement for legally required safety cables attaching the towed vehicle to the towing vehicle. 5/11/15

9 BLUE OX ORIGINAL PURCHASERS ONE YEAR LIMITED WARRANTY Automatic Equipment Manufacturing Company ( Automatic ) warrants to the original (first) retail purchaser that this product, manufactured by Automatic, shall be free from defect in material and workmanship under normal use and service for a period of one year from the date of delivery. During said one-year period, Automatic will repair or replace any parts that have been returned by the original purchaser, to the factory, transportation prepaid, and in Automatic s sole and absolute opinion found to be defective. Limitations on Warranty Coverage: Coverage under this warranty will be valid only if the customer warranty card is returned by the original purchaser within 30 days of purchase. Coverage under this warranty will be effective only when a copy of the original invoice, showing date and place of purchase, accompanies any claim for warranty. This warranty is NON TRANSFERABLE. This limited warranty will not cover, in any way or form, any alleged damages caused by incorrect or improper installation, improper use, modification or neglect of product, failure to properly service and maintain, misuse, act of God, accident or failure of the user to follow guidelines contained in the instructional material provided by Automatic. This warranty does not cover normal wear and tear, paint or rust. Warrantor assumes no responsibility to the owner for loss of use of product, loss of time, inconvenience or any other damage consequential or otherwise. Including, but not limited to mileage, expense of transporting of product, return shipping expense, mechanics travel time, telephone, road service, towing, and rental during repairs, travel, lodging, loss or damage to personal property or loss of earnings. REPAIR OR REPLACEMENT AS SET FORTH IN THIS LIMITED WARRANTY IS THE SOLE EXCLUSIVE REMEDY OF THE PURCHASER. AUTOMATIC SHALL NOT BE LIABLE FOR ANY INCIDENTAL OR CONSEQUENTIAL DAMAGES FOR BREACH OF ANY EXPRESS OR IMPLIED WARRANTY ON THIS PRODUCT. EXCEPT TO THE EXTENT PROHIBITED BY APPLICABLE LAW, ANY IMPLIED WARRANTY OF MERCHANTABILITY OR FITNESS FOR A PARTICULAR PURPOSE ON THIS PRODUCT IS LIMITED IN LENGTH TO THE DURATION OF THIS WARRANTY. Please visit to register your warranty

Please visit for the latest version of these installation instructions.

Please visit  for the latest version of these installation instructions. Please visit www.blueox.com for the latest version of these installation instructions. BX1126 Attachment Tab Height: 14-1/2 Serial Number Attachment Tab Width: 24 Please read BOTH these and the General

More information

Please visit for the latest version of these installation instructions.

Please visit  for the latest version of these installation instructions. Please visit www.blueox.com for the latest version of these installation instructions. BX1986 Please read BOTH these and the General Information sheet prior to installing or operating this equipment. 1.

More information

Please visit for the latest version of these installation instructions.

Please visit  for the latest version of these installation instructions. Please visit www.blueox.com for the latest version of these installation instructions. BX2643 Please read BOTH these and the General Instructions prior to installing or operating this equipment. 1. Blue

More information

Please read BOTH these Installation Instructions and the General Instructions before attempting to install or operate this equipment.

Please read BOTH these Installation Instructions and the General Instructions before attempting to install or operate this equipment. Please read BOTH these and the General Instructions before attempting to install or operate this equipment. 1. Blue Ox towing products and accessories are intended to be installed by Blue Ox Dealers who

More information

Please visit for the latest version of these installation instructions.

Please visit  for the latest version of these installation instructions. Please visit www.blueox.com for the latest version of these installation instructions. BX1128 (Includes Trail Rated & Adaptive Cruise Control) Please read BOTH these and the General Instructions prior

More information

Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment.

Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment. Please read BOTH these and the General Towing Instructions before attempting to install or operate this equipment. 1. Blue Ox towing products and accessories are intended to be installed by Blue Ox Dealers

More information

Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment.

Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment. Serial Number Please read BOTH these and the General Towing Instructions before attempting to install or operate this equipment. 1. Blue Ox towing products and accessories are intended to be installed

More information

BX2616. Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment.

BX2616. Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment. Serial Number BX2616 2010 Mercury Milan (Include Hybrid) Installation Instructions Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate

More information

WARNING Pontiac G6 GT BX3235. Serial Number. Installation Instructions

WARNING Pontiac G6 GT BX3235. Serial Number. Installation Instructions Please read BOTH these and the General Instructions before attempting to install or operate this equipment. 1. Blue Ox towing products and accessories are intended to be installed by Blue Ox Dealers who

More information

Please read BOTH these Installation Instructions and the General Instructions before attempting to install or operate this equipment.

Please read BOTH these Installation Instructions and the General Instructions before attempting to install or operate this equipment. Please read BOTH these and the General Instructions before attempting to install or operate this equipment. 1. Blue Ox towing products and accessories are intended to be installed by Blue Ox Dealers who

More information

BX7322 Adventurer Tow Bar Operator Manual & Installation Instructions

BX7322 Adventurer Tow Bar Operator Manual & Installation Instructions Please visit www.blueox.com for the latest version of these installation instructions. BX7322 Operator Manual & Installation Instructions Serial Number (5,000 lb) 2 Inch Coupler 292-1263 Rev J Page 1 of

More information

BX4330 Acclaim Tow Bar Operator Manual & Installation Instructions

BX4330 Acclaim Tow Bar Operator Manual & Installation Instructions Please visit www.blueox.com for the latest version of these installation instructions. BX4330 Operator Manual & Installation Instructions Serial Number (5,000 lb) 2 Inch Coupler 292-2205 Rev L Page 1 of

More information

Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment.

Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment. Serial Number (No S, Clubman or Convertible) (Manual Transmission Only) Please read BOTH these and the General Towing Instructions before attempting to install or operate this equipment. 1. Blue Ox towing

More information

BX7445 Aventa LX Tow Bar Operator Manual & Installation Instructions

BX7445 Aventa LX Tow Bar Operator Manual & Installation Instructions Please visit www.blueox.com for the latest version of these installation instructions. BX7445 Operator Manual & Installation Instructions Serial Number (10,000 lb) 2 Inch Receiver 292-2938 Rev D Page 1

More information

WARNING. BX Fiat 500 Abarth/Turbo 2014 Fiat 500c Abarth Installation Instructions

WARNING. BX Fiat 500 Abarth/Turbo 2014 Fiat 500c Abarth Installation Instructions Attachment Tab Height: 13 Attachment Tab Width: 22 Please read BOTH these and the General Instructions prior to installing or operating this equipment. 1. Blue Ox towing products and accessories are intended

More information

metric BOlTS: 42 ft/lbs.

metric BOlTS: 42 ft/lbs. Subaru Outback 11-13 TP20272,Rev.1 BOlT TORQuE SPECIfICATIONS STANDARD BOlTS: Size grade Torque 5/16 5 20 ft/lbs. 3/8 5 35 ft/lbs. 7/16 5 56 ft/lbs. 1/2 5 85 ft/lbs. metric BOlTS: Size 8mm 10mm 12mm 14mm

More information

Doing Our Best to Provide You the Best. Centers-25-3/4 Pin Height PARTS LIST BOLT TORQUE SPECIFICATIONS TP20076,Rev.

Doing Our Best to Provide You the Best. Centers-25-3/4 Pin Height PARTS LIST BOLT TORQUE SPECIFICATIONS TP20076,Rev. 11-08 TP20076,Rev.5 Ford F-150 Pick-Up (4WD) Ford Expedition (4WD) BOLT TORQUE SPECIFICATIONS STANDARD BOLTS: METRIC BOLTS: Size Grade Torque Size Torque 5/16 5 20 ft/lbs. 8mm 22 ft/lbs. /8 5 5 ft/lbs.

More information

Installation Instructions

Installation Instructions 85-5029 rev. 03 06-17 Installation Instructions Thank you for purchasing our anti-sway bar kit. Please read through these instructions before installation. Rear Anti-Sway Bar Kit for Workhorse W22, Holiday

More information

Installation Instructions SRC Over-Size Tire Carrier Jeep Wrangler/Unlimited Part # 2743

Installation Instructions SRC Over-Size Tire Carrier Jeep Wrangler/Unlimited Part # 2743 NOTE: Carefully read instructions entirely before assembling/installing this product. Parts Included Qty Parts Included Qty Tire Carrier 1 8 x 70mm Hex Bolt 4 Brake Light Bracket 1 8mm Flat Washer 4 Tire

More information

Dodge Ram 1500, Quad/Reg. Cab, w/6.4ft. & 8ft. Bed, 2 & 4 WD. For updates see PRODUCT SUPPORT tab at

Dodge Ram 1500, Quad/Reg. Cab, w/6.4ft. & 8ft. Bed, 2 & 4 WD. For updates see PRODUCT SUPPORT tab at Assembly, Installation, Operation and Maintenance Instructions 2009-2016 Dodge Ram 1500, Quad/Reg. Cab, w/6.4ft. & 8ft. Bed, 2 & 4 WD. Part # 30665 Dealer / Installer: Provide a copy of these Instructions

More information

Installation Instructions

Installation Instructions 85-3209 rev. 07 03-11 Installation Instructions Thank you for purchasing this anti-sway bar kit. Please read through these instructions before installation. Front Anti-Sway Bar Kit for Workhorse W22, Holiday

More information

BOLT TORQUE SPECIFICATIONS STANDARD BOLTS:

BOLT TORQUE SPECIFICATIONS STANDARD BOLTS: ASSEMBLY OPERATION REPLACEMENT PARTS Doing Our Best to Provide You the Best Ford Taurus Mercury Sable 09-05 TP20039,Rev.4 BOLT TORQUE SPECIFICATIONS STANDARD BOLTS: METRIC BOLTS: Size Grade Torque Size

More information

Assembly, Installation, Operation and Maintenance Instructions. Base Rail Bracket Kit. For updates see PRODUCT SUPPORT tab at

Assembly, Installation, Operation and Maintenance Instructions. Base Rail Bracket Kit. For updates see PRODUCT SUPPORT tab at Assembly, Installation, Operation and Maintenance Instructions P/N: 31408 Base Rail Bracket Kit For updates see PRODUCT SUPPORT tab at www.huskytow.com Provide a copy of these Instructions to the end user

More information

Installation Instructions

Installation Instructions Installation Instructions Application Fits 2012-2015 Honda Honda CR-V X7297 & X7298 2 & 1.25 EcoHitch Stealth 350 lb. Tongue Weight/ 3,500 lb. Towing Weight Torklift Central 315 Central Ave N Kent, WA

More information

Installation manual. 1.5 front leveling kit. Nissan Titan. Part # Part # Important customer information: Nissan Titan

Installation manual. 1.5 front leveling kit. Nissan Titan. Part # Part # Important customer information: Nissan Titan Installation manual 1.5 front leveling kit 2004-2015 Nissan Titan Part # 52008 sj071408rev.01 Part # 52008 2004-2015 Nissan Titan 1.5 front leveling kit Part # Description Qty. 52008-01 Front strut spacers

More information

13316 INSTALLATION INSTRUCTIONS

13316 INSTALLATION INSTRUCTIONS 13316 INSTALLATION INSTRUCTIONS Safety glasses should be worn at all times while installing this product. YEARS: 2011-PRESENT 2016-PRESENT MAKE: BMW MODEL: X3 X4 STYLE: WARNING: NEVER EXCEED YOUR VEHICLE

More information

Installation Instructions

Installation Instructions Installation Instructions IMPORTANT! READ AND UNDERSTAND THESE INSTRUCTIONS FOR SAFETY, INSTALLATION, OPERATION, AND MAINTENANCE. SAVE ALL INSTRUCTIONS FOR FUTURE REFERENCE. Tested. Trusted. Guaranteed.

More information

Installation Instructions

Installation Instructions Installation Instructions Application Fits 2013+ Subaru XV Crosstrek Including Hybrid X7203 & X7204 Must have factory knockout 2 & 1.25 EcoHitch Invisi 350 lbs. Tongue Weight/ 3,500 lbs. Towing Weight

More information

Installation manual. 3 suspension system Toyota Tacoma. 4x4 and 2WD PreRunner. Part # Part # Important customer information:

Installation manual. 3 suspension system Toyota Tacoma. 4x4 and 2WD PreRunner. Part # Part # Important customer information: Installation manual 3 suspension system 2005 2018 Toyota Tacoma 4x4 and 2WD PreRunner Part # 52907 sj11112011rev.05 Part # 52907 2005-2018 Toyota Tacoma 4x4 and 2WD PreRunner 3 suspension system Part #

More information

Installation Instructions

Installation Instructions Equipment Required: Fastener Kit: F Wrenches: 3/4, 15/16, 13mm Drill Bits: 1/4, some older models a 1/2 Other Tools: Drill, Saber Saw 5/8 Fasteners From Hitch Fastener Kit Installation Instructions GOOSENECK

More information

Installation Instructions READ THOROUGHLY BEFORE BEGINNING Signature Series Rail Kit Dodge Ram Trucks-all, including Mega-cabs

Installation Instructions READ THOROUGHLY BEFORE BEGINNING Signature Series Rail Kit Dodge Ram Trucks-all, including Mega-cabs INDEX Failure to follow all of these instructions may result in death or serious injury!. GUIDELINES FOR MATCHING TOW VEHICLE AND TRAILER. Pages -. DRILLED AND BOLTED INSTALLATION FIGURE. Page 4. NO-DRILL,

More information

Installation manual. 2 front leveling kit. (Except Mega-Cab) Part # Part # Important customer information:

Installation manual. 2 front leveling kit. (Except Mega-Cab) Part # Part # Important customer information: Installation manual 2 front leveling kit 2014-2018 Dodge Ram 1500 4WD (Except Mega-Cab) Part # 32103 sj02252014rev.01 Part # 32103 2014-2018 Dodge Ram 1500 4WD (Except Mega-Cab) 2 front leveling kit Part

More information

Installation Manual Ram x4 4 Lift w/upper control arms. Part # Part # 34105

Installation Manual Ram x4 4 Lift w/upper control arms. Part # Part # 34105 Installation Manual 2009 2018 Ram 1500 4x4 4 Lift w/upper control arms Part # 34105 ss09172014 Part # 34105 2009-2018 Ram 1500 4x4 4 suspension system w/upper control arms Part # Description Qty. 34105-01

More information

1955 & 1956 CHEVROLET CAR INSTALLATION INSTRUCTIONS

1955 & 1956 CHEVROLET CAR INSTALLATION INSTRUCTIONS 650-587-00 Rev. B 955 & 956 CHEVROLET CAR Contents of Package # Component Picture Qty. #6 x 5/6, Screw Base Plate 5.3 #6, Lock washer Bezel 5.5 5.6 Light bulb and socket, blue Lower Steering Column Cover

More information

11422 INSTALLATION INSTRUCTIONS

11422 INSTALLATION INSTRUCTIONS 1122 INSTALLATION INSTRUCTIONS Safety glasses should be worn at all times while installing this product. YEARS: 2015-PRESENT MAKE: VOLKSWAGEN MODEL: STYLE: WAGON YEARS: 2017-PRESENT MAKE: VOLKSWAGEN MODEL:

More information

INSTALLATION & OPERATING INSTRUCTIONS: REVOLUTION SPINEBOARD ATTACHMENT WARNING

INSTALLATION & OPERATING INSTRUCTIONS: REVOLUTION SPINEBOARD ATTACHMENT WARNING INSTALLATION & OPERATING INSTRUCTIONS: REVOLUTION SPINEBOARD ATTACHMENT LOAD CAPACITY: 500 LBS [227 kg] MANDATORY: LEAVE THIS MANUAL WITH LIFT OWNER WARNING 1. READ AND FOLLOW ALL INSTRUCTIONS. LIFT SAFETY

More information

ASSEMBLY & OPERATION MANUAL. CDVK2 Power Tower RECORD SERIAL NUMBER HERE

ASSEMBLY & OPERATION MANUAL. CDVK2 Power Tower RECORD SERIAL NUMBER HERE ASSEMBLY & OPERATION MANUAL CDVK2 Power Tower RECORD SERIAL NUMBER HERE www.inspirefitness.net by Health In Motion LLC Feb. 2011 TABLE OF CONTENTS Section Description.. Page Instructions.. 1 Tools Required

More information

Installation Procedures Ford F150 2X4, 4X4, Flex Fuel & Eco boost SNS 42

Installation Procedures Ford F150 2X4, 4X4, Flex Fuel & Eco boost SNS 42 Installation Procedures 2009-2014 Ford F150 2X4, 4X4, Flex Fuel & Eco boost SNS 42 Warning: Please read directions completely before starting. If you have any questions please contact BMPP before beginning

More information

BX4325 Aladdin Tow Bar Operator Manual & Installation Instructions. ALADDIN Tow Bar (7,500 lb) 2 Inch Receiver

BX4325 Aladdin Tow Bar Operator Manual & Installation Instructions. ALADDIN Tow Bar (7,500 lb) 2 Inch Receiver Operator Manual & Installation Instructions ALADDIN Tow Bar (7,500 lb) 2 Inch Receiver General Information 1. Ensure that your product(s) are registered online. It is crucial to register your product(s)

More information

13343 INSTALLATION INSTRUCTIONS

13343 INSTALLATION INSTRUCTIONS 13343 INSTALLATION INSTRUCTIONS Safety glasses should be worn at all times while installing this product. YEARS: 2011-PRESENT MAKE: TOYOTA MODEL: SIENNA STYLE: VAN WARNING: NEVER EXCEED YOUR VEHICLE MANUFACTURER'S

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. ROADMASTER, Inc. 6110 NE 127th Ave. Vancouver, WA 98682 17 7 11 12 1 9 13 8 16 4 360-896-0407 fax 360-735-9300 www.roadmasterinc.com Item Qty. Length Width Description Part

More information

Table of Contents. Safety... 2 Specifications... 3 Setup Parts List and Diagram Warranty Operation Maintenance

Table of Contents. Safety... 2 Specifications... 3 Setup Parts List and Diagram Warranty Operation Maintenance Table of Contents Safety Setup Operation Maintenance Safety... 2 Specifications... 3 Setup... 4 Operation... 5 WARNING SYMBOLS AND DEFINITIONS Maintenance... 9 Parts List and Diagram... 10 Warranty...

More information

Installation manual Toyota Tundra 4WD & 2WD - 2 front leveling kit Toyota Sequoia 4WD & 2WD - 2 front leveling kit Part # 52070

Installation manual Toyota Tundra 4WD & 2WD - 2 front leveling kit Toyota Sequoia 4WD & 2WD - 2 front leveling kit Part # 52070 Part # 52070 2007-2016 Toyota Tundra 4WD & 2WD 2008-2011 Toyota Sequoia 4WD & 2WD 2 front leveling kit Part # Description Qty. 52070-01 Front strut spacers 2 52070NB Hardware bag 1 52070INST Instruction

More information

Air Lift. Kit PERFORMANCE INSTALLATION GUIDE Scion xb

Air Lift. Kit PERFORMANCE INSTALLATION GUIDE Scion xb Air Lift PERFORMANCE Kit 75599 2008 Scion xb MN-687 (031111) ECR 7189 INSTALLATION GUIDE For maximum effectiveness and safety, please read these instructions completely before proceeding with installation.

More information

DISC BRAKE CALIPER TOOL SET

DISC BRAKE CALIPER TOOL SET DISC BRAKE CALIPER TOOL SET 40732 ASSEMBLY AND OPERATING INSTRUCTIONS Diagrams within this manual may not be drawn proportionally. Due to continuing improvements, actual product may differ slightly from

More information

DODGE / RAM 1500 *** DO NOT EXCEED VEHICLE MANUFACTURER'S RECOMENDED TOWING CAPACITY ***

DODGE / RAM 1500 *** DO NOT EXCEED VEHICLE MANUFACTURER'S RECOMENDED TOWING CAPACITY *** 6444 DODGE / RAM 500 6/8/207 OF 5 *** DO NOT EXCEED MANUFACTURER'S RECOMENDED TOWING CAPACITY *** ITEM QTY PART NUMBER 0 /2-3 x 2" 2 4 /2-3 x 3/4, GR8 3 4 CM-SP2 4 2 CM-SP6 5 4 HFN 23, GR8 6 2 CM-SP4 7

More information

Automatic Emergency Light

Automatic Emergency Light Automatic Emergency Light Item 38013 Read this material before using this product. Failure to do so can result in serious injury. Save this manual. When unpacking, make sure that the product is intact

More information

Jeep JK Wrangler Modular HD Front Winch Bumper

Jeep JK Wrangler Modular HD Front Winch Bumper Jeep JK Wrangler Modular HD Front Winch Bumper 11540.10 Contents: 1. Bumper Center Section (1) 2. Right Stubby End (1) 3. Left Stubby End (1) 4. D-Ring (2) 5. M12 x 60 Bolt (8) 6. M12 Washer (22) 2 7.

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. 11 4 9 28 1 2 "ā 1 2 " 10 7 13 Special tools needed: plastic pop rivet gun ITEM QTY NAME PART # 1...4... 1/2 x 1 1/4 BOLT... 350094-00 2...8... 1/2 LOCK WASHER... 350309-00

More information

'64-72 Chevelle/ A Body Rear Coilover Conversion Kit

'64-72 Chevelle/ A Body Rear Coilover Conversion Kit Nov 3, 2017 '64-72 Chevelle/ A Body Rear Coilover Conversion Kit Includes instructions for Currie Brand Axles The following instructions are intended for professional installers and are guidelines only.

More information

Thompson Performance, LLC - POWERBLAST PLATE

Thompson Performance, LLC - POWERBLAST PLATE Thompson Performance, LLC - POWERBLAST PLATE INSTALLATION INSTRUCTIONS FOR PBP EC-56 AND PBP EC-78 IMPORTANT NOTE: Proper installation and safe use of the POWERBLAST PLATE is the responsibility of the

More information

Installation Instructions

Installation Instructions Installation Instructions Application Fits 2012-2016 Tesla Model S X7201 & X7202 2 & 1.25 EcoHitch Stealth 200 lbs Tongue Weight/2,000 lbs Towing Weight Torklift Central 315 Central Ave N Kent, WA 98032

More information

Installation manual 3 suspension system Toyota Tacoma 4 x 4 & PreRunner Part # sj rev.03

Installation manual 3 suspension system Toyota Tacoma 4 x 4 & PreRunner Part # sj rev.03 Part #: 52904 1995-2004 Toyota Tacoma 4 x 4 & PreRunner 3 suspension system Parts list: Part # Description Qty. 52904-01 Rear brake proportioning valve bracket 1 52907-02 Front pre load spacer 2 52904-03

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS REV 3 05/13/2016 PART NO. 911000T 911000PS 915000T 915000PS PRODUCT DESCRIPTION: Sport Bar 2.0, Full size Textured Black Sport Bar 2.0, Full size Polished Stainless Steel Tubes Sport Bar 2.0, Mid size

More information

ROCK HARD 4X4 JEEP WRANGLER YJ/TJ/LJ and Jeep CJ HEAVY DUTY FRAME KIT PART #: RH-2001-TJ / 2001-CJ / 2001-YJ Installation Manual

ROCK HARD 4X4 JEEP WRANGLER YJ/TJ/LJ and Jeep CJ HEAVY DUTY FRAME KIT PART #: RH-2001-TJ / 2001-CJ / 2001-YJ Installation Manual ROCK HARD 4X4 JEEP WRANGLER YJ/TJ/LJ and Jeep CJ 1976-2006 HEAVY DUTY FRAME KIT PART #: RH-2001-TJ / 2001-CJ / 2001-YJ Installation Manual RH-2001-TJ RH-2001-CJ RH-2001-YJ RH-2001-TJ 6-7/16 GRADE 8 WASHERS

More information

IS INDEPENDENT SUSPENSION SYSTEM OWNERS MANUAL

IS INDEPENDENT SUSPENSION SYSTEM OWNERS MANUAL IS INDEPENDENT SUSPENSION SYSTEM OWNERS MANUAL * Made in U.S.A. Patent number 5899470 IS153-002 REV. 1 Description Congratulations on your purchase of the MOR/ryde IS suspension system*. The MOR/ryde IS

More information

Read this entire manual before operation begins.

Read this entire manual before operation begins. Read this entire manual before operation begins. Record below the following information which is located on the serial number data plate. Serial No. Model No. Date of Installation Contents Specifications.............

More information

BAG 3 (2) 2.25 x 1 Sleeves (4) 1/4 Nylock Nuts (4) 1/4 x 2 Bolts (4) 3/8 Nylock Nuts (4) 3/8 Flat Washers (2) 3/8 U-Bolts

BAG 3 (2) 2.25 x 1 Sleeves (4) 1/4 Nylock Nuts (4) 1/4 x 2 Bolts (4) 3/8 Nylock Nuts (4) 3/8 Flat Washers (2) 3/8 U-Bolts INSTALLATION INSTRUCTIONS PART # DESCRIPTION 799 Lincoln Ave. Riverside, CA 90 Phone: 9.689.ICON Fax: 9.689.06 90 00+ RAPTOR REAR BUMPSTOP SYSTEM ** READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH

More information

Ultimate 5th Wheel Connection Rail Mount. Part #3200 Gooseneck Mount, 20,000 lbs GTWR - 4,500 lbs Tongue INSTALLATION MANUAL

Ultimate 5th Wheel Connection Rail Mount. Part #3200 Gooseneck Mount, 20,000 lbs GTWR - 4,500 lbs Tongue INSTALLATION MANUAL Ultimate 5th Wheel Connection Rail Mount Part #3200 Gooseneck Mount, 20,000 lbs GTWR - 4,500 lbs Tongue INSTALLATION MANUAL andersenhitches.com Table of Contents Table of Contents Important Safety Information...

More information

Installation manual 4 suspension system Toyota Tacoma 4x4 and 2WD PreRunner W/Uni-ball Upper Control arms Part # 54910

Installation manual 4 suspension system Toyota Tacoma 4x4 and 2WD PreRunner W/Uni-ball Upper Control arms Part # 54910 Part # 54910 2005-2018 Toyota Tacoma 4x4 and 2WD PreRunner 4 suspension system W/Uni-ball upper Arms Part # Description Qty. 52907-02 Strut pre-load spacer 2 54910-01 Upper strut spacer 2 54910-02 Driver

More information

Sport Sway Bar Kit (22425) Scion tc

Sport Sway Bar Kit (22425) Scion tc Sport Sway Bar Kit (22425) Scion tc Thank you for your purchase from our new line of Scion tc parts. Please call us at (877) 4NO - ROLL if you have any questions regarding the service or installation of

More information

FOR ALL SINGLE MOTOR UNITS INSTALLATION AND OPERATING INSTRUCTIONS REV 12/15 89

FOR ALL SINGLE MOTOR UNITS INSTALLATION AND OPERATING INSTRUCTIONS REV 12/15 89 FOR ALL SINGLE MOTOR UNITS INSTALLATION AND OPERATING INSTRUCTIONS REV 12/15 89 INTRODUCTION Congratulations, you have just purchased one of the most unique trolling motors available today. It is the Original

More information

13081 INSTALLATION INSTRUCTIONS

13081 INSTALLATION INSTRUCTIONS 13081 INSTALLATION INSTRUCTIONS Safety glasses should be worn at all times while installing this product. YEARS: 2011-CURRENT MAKE: JEEP MODEL: PATRIOT & COMPASS STYLE: SUV WARNING: NEVER EXCEED YOUR VEHICLE

More information

TABLE OF CONTENTS. If you have any questions after reading these instructions, please call BrakeBuddy customer service at

TABLE OF CONTENTS. If you have any questions after reading these instructions, please call BrakeBuddy customer service at TABLE OF CONTENTS Congratulations on the purchase of your new BrakeBuddy! The BrakeBuddy was designed and built as an auxiliary braking system to operate in conjunction with the existing braking system

More information

OWNERS MANUAL HF4263

OWNERS MANUAL HF4263 OWNERS MANUAL HF4263 ADJUSTABLE AB / BACK HYPER BENCH Note: Both Serial Number and Model Number are Required when Ordering Parts RECORD SERIAL NUMBER HERE CATALOG NUMBER 0805-000 Customer Service (800)

More information

Doing Our Best to Provide You the Best. Chrysler PT Cruiser. Page 1. 7/16 TP20098,Rev.11. Pin Height /2 Center /2

Doing Our Best to Provide You the Best. Chrysler PT Cruiser. Page 1. 7/16 TP20098,Rev.11. Pin Height /2 Center /2 Chrysler PT Cruiser 7/16 TP20098,Rev.11 Pin Height - 14-1/2 Center - 21-1/2 4 10 5 13 8 3 7 9 11 12 2 6 14 1 9518098 parts list Ref. Part No. No. Qty. Description 1. 00059 2 3/8 Flat Washer 2. 00060 12

More information

INSTALLATION INSTRUCTIONS Mopar Performance 2 Lift System 2009 and Newer Dodge Ram 1500 (DS) 4WD PART NUMBER P

INSTALLATION INSTRUCTIONS Mopar Performance 2 Lift System 2009 and Newer Dodge Ram 1500 (DS) 4WD PART NUMBER P INTRODUCTION Installation requires a professional mechanic. Prior to beginning, inspect the vehicle s steering, driveline, and brake systems, paying close attention to the suspension link arms and bushings,

More information

Installation Instructions Modular Bumper - Rear. We re here to help! Go to and. click on Contact Us. Skill Level.

Installation Instructions Modular Bumper - Rear. We re here to help! Go to  and. click on Contact Us. Skill Level. Installation Instructions Modular Bumper - Rear Vehicle Application: Jeep Wrangler 2-Door & Unlimited 2007-2017 Part Number 44940 Installation Tips Before you begin installing your new Modular Bumper,

More information

Owner s Manual & Safety Instructions

Owner s Manual & Safety Instructions Owner s Manual & Safety Instructions Save Save This This Manual Keep Keep this this manual manual for for the the safety safety warnings warnings and and precautions, assembly, assembly, operating, inspection,

More information

Installation Precautions. Use Precautions. Specifications

Installation Precautions. Use Precautions. Specifications Important Safety Information Safety Setup Operation Maintenance Read all safety warnings and instructions. Failure to follow the warnings and instructions may result in serious injury. Save all warnings

More information

Jeep Wrangler (TJ)

Jeep Wrangler (TJ) INSTALLATION GUIDE APPLICATION MODEL YR PART # Bestop PART # Jeep Wrangler (TJ) 2003 2006 10-03315-10 751-01 INSTALLATION TIME 3:00 hrs SKILL LEVEL 1 2 3 4 4= Experienced TOOLS REQUIRED Safety goggles

More information

LB LB LLY LLY 1000

LB LB LLY LLY 1000 6 November 2006 GMC/Chevy Allison Performance Transmission 1 BD PERFORMANCE TRANSMISSION Allison Installation Instructions 2WD Transmissions 4WD Transmissions 1064702 2000-2003 LB7 1000 1064704 2000-2003

More information

78-88 G Body Rear Trailing Arm Kit

78-88 G Body Rear Trailing Arm Kit May 14, 2014 78-88 G Body Rear Trailing Arm Kit Parts in this kit may vary slightly from photo. The following instructions are intended for professional installers and are guidelines only. Speedtech Performance

More information

ROUSH Front Splitter Kit

ROUSH Front Splitter Kit ROUSH Front Splitter Kit Kit Part Number 1310010803 Application: 2010-11 ROUSH Mustang Note: Splitter only fits onto the 2010-11 ROUSH Front Fascia. Installation Instructions Before installing your ROUSH

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS 2005-16 FORD F250/F350 4WD 2012-16 FORD F450 8-LUG 4WD 4 BUDGET SYSTEM FTS22150/FTS22153 Fabtech Motorsports 4331 Eucalyptus Ave. Chino, CA 91710 Tech Line: 909-597-7800 Fax:

More information

Hydraulic Truck Jack

Hydraulic Truck Jack Operating Instructions & Parts Manual Hydraulic Truck Jack Model Capacity 23221C 22 Ton 23222C (Low Profile) 22 Ton 23301 30 Ton Models 23221C & 23222C Model 23301! U.S. Patent No's. 5,341,723 & 5,94,912

More information

TERMS OF USE TERMS AND CONDITIONS. Plumbing and Heating Products (PL-WR)

TERMS OF USE TERMS AND CONDITIONS. Plumbing and Heating Products (PL-WR) TERMS OF USE 1. Watts pricing and product data is subject to change without notice and such changes supersede all previous versions. 2. Watts data is to be used as provided. Watts is not responsible for

More information

INSTALLATION MANUAL FAST RACK LADDER SYSTEM

INSTALLATION MANUAL FAST RACK LADDER SYSTEM TRUCK STORAGE SOLUTIONS SECURING YOUR REPUTATION INSTALLATION MANUAL FAST RACK LADDER SYSTEM MODELS ATTENTION: PLEASE READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS BEFORE ASSEMBLING, INSTALLING OR

More information

DRILLING REQUIRED HOLE ENLARGEMENT REQUIRED TRIMMING HEAT SHIELD(S) REQUIRED

DRILLING REQUIRED HOLE ENLARGEMENT REQUIRED TRIMMING HEAT SHIELD(S) REQUIRED 11463 INSTALLATION INSTRUCTIONS Safety glasses should be worn at all times while installing this product. YEARS: 2017-PRESENT MAKE: HONDA MODEL: CIVIC STYLE: HATCHBACK WARNING: NEVER EXCEED YOUR VEHICLE

More information

94-96 Impala SS/ B-Body Rear Coilover Conversion Kit

94-96 Impala SS/ B-Body Rear Coilover Conversion Kit January 29, 2014 94-96 Impala SS/ B-Body Rear Coilover Conversion Kit The following instructions are intended for professional installers and are guidelines only. Speedtech Performance assumes NO responsibility

More information

coil-over shocks ToyoTa Tundra (00-06)

coil-over shocks ToyoTa Tundra (00-06) direct-replacement coil-over shocks installation guide Toyota tundra (00-06) 985-02-005-2.0 Performance Series IFP Coil-Over 883-02-026-2.5 IFP Coil-Over Kit 883-02-027-2.5 IFP Coil-Over Long Travel Kit

More information

B C A. EN bike trays with ratchet arms 2. EN front wheel holder 2. EN rear wheel holder assembly 2. EN 4mm self tapping screw 10

B C A. EN bike trays with ratchet arms 2. EN front wheel holder 2. EN rear wheel holder assembly 2. EN 4mm self tapping screw 10 T2 PRO 9036 2 BIKE ADD-ON FOR (2" HITCH) = North American English PARTS INCLUDED B C A D A E F G H I J K L M N part description qty. A add-on mast 1 B bike trays with ratchet arms 2 C front wheel holder

More information

No INSTALLATION GUIDE. For maximum effectiveness and safety, please read these instructions completely before proceeding with installation.

No INSTALLATION GUIDE. For maximum effectiveness and safety, please read these instructions completely before proceeding with installation. No. 81560 MN-360 (081608) ECR 8659 INSTALLATION GUIDE For maximum effectiveness and safety, please read these instructions completely before proceeding with installation. Failure to read these instructions

More information

Installation manual. 4.5 suspension system June 2007 Dodge Ram 2500 / Part # Part # Important customer information:

Installation manual. 4.5 suspension system June 2007 Dodge Ram 2500 / Part # Part # Important customer information: Installation manual 4.5 suspension system 2003 - June 2007 Dodge Ram 2500 / 3500 Part # 34003 sj11407rev.03 Part # 34003 2003 - June 2007 Dodge Ram 2500 / 3500 4.5 suspension system Part # Description

More information

ROUSH Short Throw Shifter Kit

ROUSH Short Throw Shifter Kit ROUSH Short Throw Shifter Kit Part Number 1310R7400 Application: 2010 Ford Mustang GT Installation Instructions Before installing your ROUSH Performance Product(s), read through the entire installation

More information

888 SMITH SYSTEM USER S GUIDE WARNING: Read and follow all directions for each step to insure proper assembly of this product.

888 SMITH SYSTEM USER S GUIDE WARNING: Read and follow all directions for each step to insure proper assembly of this product. 888 SMITH SYSTEM USER S GUIDE WARNING: Read and follow all directions for each step to insure proper assembly of this product. CLASS H PART # 733970 REV. B Version: 88809 Revision: 0/09/03 TABLE OF CONTENTS

More information

WR Air Accessory Mounting Brackets

WR Air Accessory Mounting Brackets 2529 www.riderite.com WR1-760-2529 Air Accessory Mounting Brackets The air accessory mounting kit is designed to work with all Ride-Rite air accessory systems without an air tank. If your air accessory

More information

Installation Power Management Unit Battery Cables and Battery Harness

Installation Power Management Unit Battery Cables and Battery Harness Installation Power Management Unit Battery Cables and Battery Harness Important Safety Messages SAVE THESE INSTRUCTIONS - This manual contains important instructions that should be followed during installation

More information

Universal Gear Shift Sender for use with Lokar Indicators GSS-1000-LOK The easiest system to install and use on the market.

Universal Gear Shift Sender for use with Lokar Indicators GSS-1000-LOK The easiest system to install and use on the market. Universal Gear Shift Sender for use with Lokar Indicators GSS-1000-LOK The easiest system to install and use on the market. GSS-1000 DECODER N.S. relay B.U. PWR Dim GND Safety Backup Power Dim Park Reverse

More information

GEARHEAD LIMITED WARRANTY FOR REMANUFACTURED ENGINES

GEARHEAD LIMITED WARRANTY FOR REMANUFACTURED ENGINES GEARHEAD LIMITED WARRANTY FOR REMANUFACTURED ENGINES GEARHEAD Engines distributes a broad range of new, recycled, remanufactured and reconditioned automotive and truck replacement products. Our remanufactured

More information

CSA CERTIFIED Conforms to UL 507

CSA CERTIFIED Conforms to UL 507 Installation tion Instructions Please read and save these instructions! TURBO/MAXX12 Volt All Weather RV Ventilator Fans P/N 00-965001 Deluxe Model 1200T WITH THERMOSTAT P/N 00-965007 Standard Model 3550

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS YEARS: 0 ~ Safety glasses should be worn at all times while installing this product. INSTALLATION INSTRUCTIONS MODEL: CX- MAKE: MAZDA STYLE: CROSSOVER WARNING: NEVER EXCEED YOUR VEHICLE MANUFACTURER'S

More information

Safety Sentry Electronic Breakaway Switch

Safety Sentry Electronic Breakaway Switch Safety Sentry Electronic Breakaway Switch P-616-WE 819-0454 Installation Instructions An Altra Industrial Motion Company Parts List Mounting hardware included with the Safety Sentry Breakaway Switch kit:

More information

Standard Series STEREO SPEAKERS

Standard Series STEREO SPEAKERS Standard Series STEREO SPEAKERS USER S MANUAL MODERN SOUND FOR YOUR CLASSIC www.retromanufacturing.com TABLE OF CONTENTS WELCOME 2 PRECAUTIONS 3 INSTALLATION INSTRUCTIONS 4 SPECIFICATIONS 6 LIMITED WARRANTY

More information

MODEL TC400 TIRE CART. Installation, Operation & Repair Parts Information REV P/N:

MODEL TC400 TIRE CART. Installation, Operation & Repair Parts Information REV P/N: MODEL TC400 TIRE CART Installation, Operation & Repair Parts Information REV061614 P/N: 81-0245 1 TABLE OF CONTENTS SAFETY INSTRUCTIONS 2 DEFINITIONS 2 SPECIFICATIONS 3 INSTALLATION INSTRUCTIONS 3 OPERATING

More information

DELINTE LIMITED TIRE WARRANTY DH2 D7 D8, D8+ DH7 DX9, DX10, DX11, DV2

DELINTE LIMITED TIRE WARRANTY DH2 D7 D8, D8+ DH7 DX9, DX10, DX11, DV2 DELINTE LIMITED TIRE WARRANTY DH2 D7 D8, D8+ DH7 DX9, DX10, DX11, DV2 The limited warranty applies to tires purchased after March 1, 2016. The limited warranty applies to tires purchased after October

More information

22421 SPORT SWAY BAR SET TOYOTA COROLLA

22421 SPORT SWAY BAR SET TOYOTA COROLLA 22421 SPORT SWAY BAR SET 98-01 TOYOTA COROLLA Thank you for your purchase from our line of Corolla parts. Please call us at (877) 4NO-ROLL if you have any questions regarding the service or installation

More information

Swing Arm Magnifying Lamp

Swing Arm Magnifying Lamp Owner s Manual & Safety Instructions Save This Manual Keep this manual for the safety warnings and precautions, assembly, operating, inspection, maintenance and cleaning procedures. Write the product s

More information

LIMITED WARRANTY AND ADJUSTMENT POLICY

LIMITED WARRANTY AND ADJUSTMENT POLICY LIMITED WARRANTY AND ADJUSTMENT POLICY In addition to the valuable warranty information you will find in this Limited Warranty and Adjustment Policy we encourage you to visit Continental Tire the Americas,

More information

Installation and Operation Guide October 2010

Installation and Operation Guide October 2010 1-800-846-9659 www.equalizersystems.com Hydraulic Trailer Jack Installation and Operation Guide October 2010 Hydraulic Trailer Jack AJ Dual Leg General Description Dual leg trailer jack Lifting capacity:

More information